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Appendix for Test Report

FCC ID: 2ATWZ-S0
Product Name: Real-Time Multisensor
Model No: SO
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Conducted output power (EIRP)

Band | Bandwidth UL RB RB Modulation | Power Gain EIRP EIRP EIRP Verdict
(MHz) Channel | Size | Position (dBm) (dBi) (dBm) (mW) Limit
(mW)
Band7 5 20775 1 #0 QPSK 22.3 0.28 22.58 181.13 2000 PASS
Band7 5 20775 1 #Mid QPSK 22.41 0.28 22.69 185.78 2000 PASS
Band7 5 20775 1 #Max QPSK 22.3 0.28 22.58 181.13 2000 PASS
Band7 5 20775 12 #0 QPSK 21.33 0.28 21.61 144.88 2000 PASS
Band7 5 20775 12 #Mid QPSK 21.35 0.28 21.63 145.55 2000 PASS
Band7 5 20775 12 #Max QPSK 21.33 0.28 21.61 144.88 2000 PASS
Band7 5 20775 25 #0 QPSK 21.32 0.28 21.6 144.54 2000 PASS
Band7 5 21100 1 #0 QPSK 22.05 0.28 22.33 171 2000 PASS
Band7 5 21100 1 #Mid QPSK 22.19 0.28 22.47 176.6 2000 PASS
Band7 5 21100 1 #Max QPSK 221 0.28 22.38 172.98 2000 PASS
Band7 5 21100 12 #0 QPSK 21.01 0.28 21.29 134.59 2000 PASS
Band7 5 21100 12 #Mid QPSK 211 0.28 21.38 137.4 2000 PASS
Band7 5 21100 12 #Max QPSK 21.11 0.28 21.39 137.72 2000 PASS
Band7 5 21100 25 #0 QPSK 21.12 0.28 214 138.04 2000 PASS
Band7 5 21425 1 #0 QPSK 21.52 0.28 21.8 151.36 2000 PASS
Band7 5 21425 1 #Mid QPSK 21.12 0.28 21.4 138.04 2000 PASS
Band7 5 21425 1 #Max QPSK 21.03 0.28 21.31 135.21 2000 PASS
Band7 5 21425 12 #0 QPSK 20.19 0.28 20.47 111.43 2000 PASS
Band7 5 21425 12 #Mid QPSK 20.24 0.28 20.52 112.72 2000 PASS
Band7 5 21425 12 #Max QPSK 20.21 0.28 20.49 111.94 2000 PASS
Band7 5 21425 25 #0 QPSK 20.2 0.28 20.48 111.69 2000 PASS
Band7 5 20775 1 #0 16QAM 22.47 0.28 22.75 188.36 2000 PASS
Band7 5 20775 1 #Mid 16QAM 22.3 0.28 22.58 181.13 2000 PASS
Band7 5 20775 1 #Max 16QAM 22.22 0.28 22.5 177.83 2000 PASS
Band7 5 20775 12 #0 16QAM 21.04 0.28 21.32 135.52 2000 PASS
Band7 5 20775 12 #Mid 16QAM 21.14 0.28 21.42 138.68 2000 PASS
Band7 5 20775 12 #Max 16QAM 21.03 0.28 21.31 135.21 2000 PASS
Band7 5 20775 25 #0 16QAM 21.25 0.28 21.53 142.23 2000 PASS
Band7 5 21100 1 #0 16QAM 22.57 0.28 22.85 192.75 2000 PASS
Band7 5 21100 1 #Mid 16QAM 221 0.28 21.98 157.76 2000 PASS
Band7 5 21100 1 #Max 16QAM 22.31 0.28 22.59 181.55 2000 PASS
Band7 5 21100 12 #0 16QAM 21.28 0.28 21.56 143.22 2000 PASS
Band7 5 21100 12 #Mid 16QAM 21.26 0.28 21.54 142.56 2000 PASS
Band7 5 21100 12 #Max 16QAM 21.16 0.28 21.44 139.32 2000 PASS
Band7 5 21100 25 #0 16QAM 21.39 0.28 21.67 146.89 2000 PASS
Band7 5 21425 1 #0 16QAM 23.31 0.28 23.59 228.56 2000 PASS
Band7 5 21425 1 #Mid 16QAM 23.02 0.28 23.3 213.8 2000 PASS
Band7 5 21425 1 #Max 16QAM 22.91 0.28 23.19 208.45 2000 PASS
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Band7 5 21425 12 #0 16QAM 21.76 0.28 22.04 159.96 2000 PASS
Band7 5 21425 12 #Mid 16QAM 21.69 0.28 21.97 157.4 2000 PASS
Band7 5 21425 12 #Max 16QAM 21.63 0.28 21.91 155.24 2000 PASS
Band7 5 21425 25 #0 16QAM 21.7 0.28 21.98 157.76 2000 PASS
Band7 10 20800 1 #0 QPSK 21.85 0.28 22.13 163.31 2000 PASS
Band7 10 20800 1 #Mid QPSK 21.92 0.28 22.2 165.96 2000 PASS
Band7 10 20800 1 #Max QPSK 21.8 0.28 22.08 161.44 2000 PASS
Band7 10 20800 25 #0 QPSK 20.91 0.28 21.19 131.52 2000 PASS
Band7 10 20800 25 #Mid QPSK 20.94 0.28 21.22 132.43 2000 PASS
Band7 10 20800 25 #Max QPSK 20.82 0.28 211 128.82 2000 PASS
Band7 10 20800 50 #0 QPSK 20.93 0.28 21.21 132.13 2000 PASS
Band7 10 21100 1 #0 QPSK 21.67 0.28 21.95 156.68 2000 PASS
Band7 10 21100 1 #Mid QPSK 21.77 0.28 22.05 160.32 2000 PASS
Band7 10 21100 1 #Max QPSK 21.65 0.28 21.93 155.96 2000 PASS
Band7 10 21100 25 #0 QPSK 20.54 0.28 20.82 120.78 2000 PASS
Band7 10 21100 25 #Mid QPSK 20.68 0.28 20.96 124.74 2000 PASS
Band7 10 21100 25 #Max QPSK 20.7 0.28 20.98 125.31 2000 PASS
Band7 10 21100 50 #0 QPSK 20.72 0.28 21 125.89 2000 PASS
Band7 10 21400 1 #0 QPSK 213 0.28 21.58 143.88 2000 PASS
Band7 10 21400 1 #Mid QPSK 21.38 0.28 21.66 146.55 2000 PASS
Band7 10 21400 1 #Max QPSK 21.29 0.28 21.57 143.55 2000 PASS
Band7 10 21400 25 #0 QPSK 20.23 0.28 20.51 112.46 2000 PASS
Band7 10 21400 25 #Mid QPSK 20.27 0.28 20.55 113.5 2000 PASS
Band7 10 21400 25 #Max QPSK 20.3 0.28 20.58 114.29 2000 PASS
Band7 10 21400 50 #0 QPSK 20.29 0.28 20.57 114.02 2000 PASS
Band7 10 20800 1 #0 16QAM 22.47 0.28 22.75 188.36 2000 PASS
Band7 10 20800 1 #Mid 16QAM 22.14 0.28 22.42 174.58 2000 PASS
Band7 10 20800 1 #Max 16QAM 22.15 0.28 22.43 174.98 2000 PASS
Band7 10 20800 25 #0 16QAM 21.18 0.28 21.46 139.96 2000 PASS
Band7 10 20800 25 #Mid 16QAM 20.92 0.28 21.2 131.83 2000 PASS
Band7 10 20800 25 #Max 16QAM 20.78 0.28 21.06 127.64 2000 PASS
Band7 10 21100 1 #0 16QAM 22.5 0.28 22.78 189.67 2000 PASS
Band7 10 21100 1 #Mid 16QAM 22.02 0.28 22.3 169.82 2000 PASS
Band7 10 21100 1 #Max 16QAM 21.75 0.28 22.03 159.59 2000 PASS
Band7 10 21100 25 #0 16QAM 21.5 0.28 21.78 150.66 2000 PASS
Band7 10 21100 25 #Mid 16QAM 21.31 0.28 21.59 144.21 2000 PASS
Band7 10 21100 25 #Max 16QAM 21.2 0.28 21.48 140.6 2000 PASS
Band7 10 21400 1 #0 16QAM 22.59 0.28 22.87 193.64 2000 PASS
Band7 10 21400 1 #Mid 16QAM 22.63 0.28 22.91 195.43 2000 PASS
Band7 10 21400 1 #Max 16QAM 22.49 0.28 22.77 189.23 2000 PASS
Band7 10 21400 25 #0 16QAM 21.91 0.28 22.19 165.58 2000 PASS
Band7 10 21400 25 #Mid 16QAM 21.9 0.28 22.18 165.2 2000 PASS
Band7 10 21400 25 #Max 16QAM 21.83 0.28 22.11 162.55 2000 PASS
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Band7 15 20825 1 #0 QPSK 21.81 0.28 22.09 161.81 2000 PASS
Band7 15 20825 1 #Mid QPSK 21.84 0.28 22.12 162.93 2000 PASS
Band7 15 20825 1 #Max QPSK 21.64 0.28 21.92 155.6 2000 PASS
Band7 15 20825 36 #0 QPSK 20.89 0.28 21.17 130.92 2000 PASS
Band7 15 20825 36 #Mid QPSK 20.9 0.28 21.18 131.22 2000 PASS
Band7 15 20825 36 #Max QPSK 20.78 0.28 21.06 127.64 2000 PASS
Band7 15 20825 75 #0 QPSK 20.88 0.28 21.16 130.62 2000 PASS
Band7 15 21100 1 #0 QPSK 21.54 0.28 21.82 152.05 2000 PASS
Band7 15 21100 1 #Mid QPSK 21.68 0.28 21.96 157.04 2000 PASS
Band7 15 21100 1 #Max QPSK 21.56 0.28 21.84 152.76 2000 PASS
Band7 15 21100 36 #0 QPSK 20.55 0.28 20.83 121.06 2000 PASS
Band7 15 21100 36 #Mid QPSK 20.67 0.28 20.95 124.45 2000 PASS
Band7 15 21100 36 #Max QPSK 20.63 0.28 20.91 123.31 2000 PASS
Band7 15 21100 75 #0 QPSK 20.63 0.28 20.91 123.31 2000 PASS
Band7 15 21375 1 #0 QPSK 21.31 0.28 21.59 144.21 2000 PASS
Band7 15 21375 1 #Mid QPSK 21.31 0.28 21.59 144.21 2000 PASS
Band7 15 21375 1 #Max QPSK 21.23 0.28 21.51 141.58 2000 PASS
Band7 15 21375 36 #0 QPSK 20.36 0.28 20.64 115.88 2000 PASS
Band7 15 21375 36 #Mid QPSK 20.35 0.28 20.63 115.61 2000 PASS
Band7 15 21375 36 #Max QPSK 20.34 0.28 20.62 115.35 2000 PASS
Band7 15 21375 75 #0 QPSK 20.38 0.28 20.66 116.41 2000 PASS
Band7 15 20825 1 #0 16QAM 22.46 0.28 22.74 187.93 2000 PASS
Band7 15 20825 1 #Mid 16QAM 21.89 0.28 2217 164.82 2000 PASS
Band7 15 20825 1 #Max 16QAM 22.02 0.28 22.3 169.82 2000 PASS
Band7 15 21100 1 #0 16QAM 22.46 0.28 22.74 187.93 2000 PASS
Band7 15 21100 1 #Mid 16QAM 21.76 0.28 21.87 153.82 2000 PASS
Band7 15 21100 1 #Max 16QAM 21.46 0.28 21.74 149.28 2000 PASS
Band7 15 21375 1 #0 16QAM 22.2 0.28 22.48 177.01 2000 PASS
Band7 15 21375 1 #Mid 16QAM 22.94 0.28 23.22 209.89 2000 PASS
Band7 15 21375 1 #Max 16QAM 22.46 0.28 22.74 187.93 2000 PASS
Band7 20 20850 1 #0 QPSK 21.76 0.28 22.04 159.96 2000 PASS
Band7 20 20850 1 #Mid QPSK 21.87 0.28 22.15 164.06 2000 PASS
Band7 20 20850 1 #Max QPSK 21.56 0.28 21.84 152.76 2000 PASS
Band7 20 20850 50 #0 QPSK 20.87 0.28 21.15 130.32 2000 PASS
Band7 20 20850 50 #Mid QPSK 20.83 0.28 21.11 129.12 2000 PASS
Band7 20 20850 50 #Max QPSK 20.67 0.28 20.95 124.45 2000 PASS
Band7 20 20850 100 #0 QPSK 20.77 0.28 21.05 127.35 2000 PASS
Band7 20 21100 1 #0 QPSK 21.46 0.28 21.74 149.28 2000 PASS
Band7 20 21100 1 #Mid QPSK 21.8 0.28 22.08 161.44 2000 PASS
Band7 20 21100 1 #Max QPSK 21.59 0.28 21.87 153.82 2000 PASS
Band7 20 21100 50 #0 QPSK 20.43 0.28 20.71 117.76 2000 PASS
Band7 20 21100 50 #Mid QPSK 20.67 0.28 20.95 124.45 2000 PASS
Band7 20 21100 50 #Max QPSK 20.58 0.28 20.86 121.9 2000 PASS
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Band7 20 21100 100 #0 QPSK 20.49 0.28 20.77 119.4 2000 PASS
Band7 20 21350 1 #0 QPSK 21.29 0.28 21.57 143.55 2000 PASS
Band7 20 21350 1 #Mid QPSK 21.37 0.28 21.65 146.22 2000 PASS
Band7 20 21350 1 #Max QPSK 211 0.28 21.38 137.4 2000 PASS
Band7 20 21350 50 #0 QPSK 20.5 0.28 20.78 119.67 2000 PASS
Band7 20 21350 50 #Mid QPSK 20.38 0.28 20.66 116.41 2000 PASS
Band7 20 21350 50 #Max QPSK 20.25 0.28 20.53 112.98 2000 PASS
Band7 20 21350 100 #0 QPSK 20.36 0.28 20.64 115.88 2000 PASS
Band7 20 20850 1 #0 16QAM 22.49 0.28 22.77 189.23 2000 PASS
Band7 20 20850 1 #Mid 16QAM 21.79 0.28 22.07 161.06 2000 PASS
Band7 20 20850 1 #Max 16QAM 22.56 0.28 22.84 192.31 2000 PASS
Band7 20 21100 1 #0 16QAM 22.65 0.28 22.93 196.34 2000 PASS
Band7 20 21100 1 #Mid 16QAM 22.08 0.28 22.36 172.19 2000 PASS
Band7 20 21100 1 #Max 16QAM 21.45 0.28 21.73 148.94 2000 PASS
Band7 20 21350 1 #0 16QAM 21.92 0.28 22.2 165.96 2000 PASS
Band7 20 21350 1 #Mid 16QAM 22.58 0.28 22.86 193.2 2000 PASS
Band7 20 21350 1 #Max 16QAM 22.5 0.28 22.78 189.67 2000 PASS

Note: EIRP = Power + Gain
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Frequency stability
Band Bandwidth UL RB RB Modulation | Result(Hz) | Result Low high Verdict
(MHz) Channel | Size | Position (ppm) Limit Limit
(ppm) (ppm)
Band7 20 20850 100 #0 QPSK -1.63 -0.001 -2.5 25 PASS
Band7 20 21100 100 #0 QPSK 0.51 0.000 -2.5 25 PASS
Band7 20 21350 100 #0 QPSK -3.71 -0.001 -2.5 25 PASS
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Peak-to-Average Ratio

Band | Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | Result (dB) | high Limit (dB) | Verdict
Band7 20 20850 1 #0 QPSK 3.57 13 PASS
Band7 20 21100 1 #0 QPSK 4.51 13 PASS
Band7 20 21350 1 #0 QPSK 3.69 13 PASS
Band7 20 20850 1 #0 16QAM 5.05 13 PASS
Band7 20 21100 1 #0 16QAM 5.28 13 PASS
Band7 20 21350 1 #0 16QAM 5.76 13 PASS
Band7 15 20825 1 #0 QPSK 3.52 13 PASS
Band7 15 21100 1 #0 QPSK 4.48 13 PASS
Band7 15 21375 1 #0 QPSK 3.13 13 PASS
Band7 15 20825 1 #0 16QAM 5.21 13 PASS
Band7 15 21100 1 #0 16QAM 5.14 13 PASS
Band7 15 21375 1 #0 16QAM 6.06 13 PASS
Band7 10 20800 1 #0 QPSK 347 13 PASS
Band7 10 21100 1 #0 QPSK 453 13 PASS
Band7 10 21400 1 #0 QPSK 2.86 13 PASS
Band7 10 20800 1 #0 16QAM 5.02 13 PASS
Band7 10 21100 1 #0 16QAM 4.81 13 PASS
Band7 10 21400 1 #0 16QAM 543 13 PASS
Band7 5 20775 1 #0 QPSK 3.53 13 PASS
Band7 5 21100 1 #0 QPSK 4.66 13 PASS
Band7 5 21425 1 #0 QPSK 2.94 13 PASS
Band7 5 20775 1 #0 16QAM 5.12 13 PASS
Band7 5 21100 1 #0 16QAM 4.92 13 PASS
Band7 5 21425 1 #0 16QAM 5.09 13 PASS
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF Q AC | | | SENSE:INT] ALIGN AUTO [

01:48:36 AM Aug12, 2025

Center Freq: 2.502500000 GHz

Center Freq 2.502500000 GHz :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

21.59 dBm
50.67 % at 0dB

10.0% 243 dB
1.0% 3.34adB
0.1% 3.53dB
0.01% 3.69dB
0001% 3.74dB
0.0001% 3.75dB

Peak 3.76 dB
25.35 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band7 QPSK BW=5MHz Channel=20775 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e s

01:48:42 AM Aug12, 2025

L RE AC_| [ SENSEINT ALIGN AUTO |
Center Freq 2. Center Freq: 2.535000000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

20.88 dBm
48.71 % at 0dB

10.0% 243 dB
1.0% 4.14 dB
0.1 % 4.66 dB
0.01 % 4.84 dB
0.001% 4.88dB
0.0001% 4.89dB

Peak 491 dB
25.79 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band7 QPSK BW=5MHz Channel=21100 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

01:48:48 AM Aug12, 2025

: Center Freq: 2.567500000 GHz

Center Freq 2.567500000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

20.81 dBm
53.38 % at 0dB

10.0% 2.24dB
1.0% 2.77dB
0.1% 2.94dB
0.01% 3.04dB
0001% 3.11dB
0.0001% 3.13dB

Peak 3.15dB
23.96 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band7 QPSK BW=5MHz Channel=21425 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e s

01:48:54 AM Aug12, 2025

L RE AC_| [ SENSEINT ALIGN AUTO |
Center Freq 2. Center Freq: 2.505000000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

21.62 dBm
51.36 % at 0dB

10.0% 2.37dB
1.0% 3.30adB
0.1 % 3.47 dB
0.01 % 3.52dB
0001% 3.55dB
0.0001% 3.56dB

Peak 3.58dB
25.20 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band7 QPSK BW=10MHz Channel=20800 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

Average Power

21.06 dBm
49.46 % at 0dB

10.0% 2.37dB
1.0% 4.01dB
0.1% 4.53dB
0.01% 4.72 dB
0001% 4.79dB
0.0001% 4.83dB

Peak 483 dB
25.89 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

X RL RF 0 AC | | SENSE:INT] ALIGN AUTO | 01:49:00 AM Aug 12, 2025
Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

MSG % STATUS

Band7 QPSK BW=10MHz Channel=21100 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e s

01:49:06 AM Aug12, 2025

L RE AC_| [ SENSEINT ALIGN AUTO |
Center Freq 2. Center Freq: 2.565000000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

20.67 dBm
53.88 % at 0dB

10.0% 214 dB
1.0% 2.66 dB
0.1 % 2.86dB
0.01 % 3.02dB
0.001% 3.07dB
0.0001% 3.08dB

Peak 3.08adB
23.75dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band7 QPSK BW=10MHz Channel=21400 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

01:49:13 AM Aug12, 2025

) Center Freq: 2.507500000 GHz

Center Freq 2.507500000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

21.60 dBm
50.45 % at 0dB

10.0% 2.37dB
1.0% 3.32dB
0.1% 3.52dB
0.01% 3.62dB
0001% 3.72dB
0.0001% 3.76dB

Peak 3.77dB
25.37 dBm
0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band7 QPSK BW=15MHz Channel=20825 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e s

01:49:19 AM Aug12, 2025

L RE AC_| [ SENSEINT ALIGN AUTO |
Center Freq 2. Center Freq: 2.535000000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

21.10 dBm
49.16 % at 0dB

10.0% 2.37dB
1.0% 3.93dB
0.1 % 4.48 dB
0.01 % 4.68 dB
0001% 4.78dB
0.0001% 4.82dB

Peak 4.84 dB
25.94 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band7 QPSK BW=15MHz Channel=21100 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

01:49:25 AM Aug12, 2025

: Center Freq: 2.562500000 GHz

Center Freq 2.562500000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

20.76 dBm
52.19 % at 0dB

10.0% 2.24dB
1.0% 2.89dB
0.1% 3.13dB
0.01% 3.26 dB
0001% 3.33dB
0.0001% 3.39dB

Peak 3.39dB
24.15 dBm
0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band7 QPSK BW=15MHz Channel=21375 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

01:49:32 AM Aug12, 2025

X RL RFE [ 500
Center Freq: 2.510000000 GHz

0 AC |
Center Freq 2.510000000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

21.50 dBm
50.55 % at 0dB

10.0% 2.38dB

1.0% 3.36 dB
0.1 % 3.57 dB
0.01 % 3.69dB
0001% 3.77dB
0.0001% 3.80dB

Peak 3.81dB
25.31 dBm

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band7 QPSK BW=20MHz Channel=20850 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

Xl RL RF o AcC | SENSE:INT| ALTGN AUTO [

01:49:38 AM Aug12, 2025

Center Freq: 2.535000000 GHz
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Center Freq 2.535000000 GHz :

#|FGain:Low

Gaussian

Average Power

21.08 dBm
48.23 % at 0dB

241dB
413dB
4.51dB
4.67 dB
476 dB
4.82 dB

490 dB
25.98 dBm

10.0%
1.0%
0.1%
0.01%
0.001 %
0.0001 %
Peak

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

% STATUS

Band7 QPSK BW=20MHz Channel=21100 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF

Xl RL RF | Q SENSE:INT| ALTGN AUTO [

01:49:44 AM Aug12, 2025

Center Freq: 2.560000000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#Atten: 40 dB

Q AC |
Center Freq 2.560000000 GHz

#|IFGain:Low

Gaussian

Average Power

20.76 dBm
50.02 % at 0dB

2.39dB
3.45dB
3.69dB
3.81dB
3.90dB
3.95adB

3.95adB
24.71 dBm

10.0%

1.0%
0.1%
0.01 %
0.001 %
0.0001 %
Peak

0.0001 %
Info BW 25.000 MHz

Radio Std: None

% STATUS

MSG

Band7 QPSK BW=20MHz Channel=21350 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF Q AC | | | SENSE:INT] ALIGN AUTO [

05:37:24 PM Aug 28, 2025

Center Freq: 2.502500000 GHz

Center Freq 2.502500000 GHz :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

21.99 dBm
46.06 % at 0dB

10.0% 2.66 dB
1.0% 4.35dB
0.1% 5.12dB
0.01% 5.29dB
0001% 5.33dB
0.0001% 5.35dB

Peak 554 dB
27.53 dBm
0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band7 16QAM BW=5MHz Channel=20775 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e s

05:37:30 PM Aug 28, 2025

L RE AC_| [ SENSEINT ALIGN AUTO |
Center Freq 2. Center Freq: 2.535000000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

22.05 dBm
46.55 % at 0dB

10.0% 2.72dB
1.0% 4.47 dB
0.1 % 4.92 dB
0.01 % 5.01dB
0.001% 5.03dB
0.0001% S5.04dB

Peak 5.06 dB
27.11 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band7 16QAM BW=5MHz Channel=21100 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:37:36 PM Aug 28, 2025

: Center Freq: 2.567500000 GHz

Center Freq 2.567500000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

22.54 dBm
46.39 % at 0dB

10.0% 2.81dB
1.0% 451 dB
0.1% 5.09 dB
0.01% 5.16 dB
0001% S5.19dB
0.0001% 5.20dB

Peak 521dB
27.75 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band7 16QAM BW=5MHz Channel=21425 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e s

05:37:46 PM Aug 28, 2025

L RE AC_| [ SENSEINT ALIGN AUTO |
Center Freq 2. Center Freq: 2.505000000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

22.15dBm
46.34 % at 0dB

10.0% 2.74dB
1.0% 4.50 dB
0.1 % 5.02 dB
0.01 % 5.14 dB
0001% S.17dB
0.0001% S5.18dB

Peak 5.31dB
27.46 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band7 16QAM BW=10MHz Channel=20800 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

Average Power Gaussian

22.36 dBm
46.81 % at 0dB

10.0% 2.74dB
1.0% 4.30dB
0.1% 4.81dB
0.01% 4.96 dB
0001% S5.01dB
0.0001% 5.03dB

Peak 5.09dB
27.45 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

X RL RF 0 AC | | SENSE:INT] ALIGN AUTO | 05:37:52 PM Aug 28, 2025
Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

MSG % STATUS

Band7 16QAM BW=10MHz Channel=21100 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e s

05:37:59 PM Aug 28, 2025

L RE AC_| [ SENSEINT ALIGN AUTO |
Center Freq 2. Center Freq: 2.565000000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

22.44 dBm
45.95 % at 0dB

10.0% 2.80dB
1.0% 4.66 dB
0.1 % 5.43 dB
0.01 % 5.60 dB
0001% 5.65dB
0.0001% S5.66dB

Peak 5.68 dB
28.12 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band7 16QAM BW=10MHz Channel=21400 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:38:08 PM Aug 28, 2025

) Center Freq: 2.507500000 GHz

Center Freq 2.507500000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.02 dBm
45.86 % at 0dB

10.0% 2.67dB
1.0% 467 dB
0.1% 5.21dB
0.01% 5.26 dB
0001% 5.29dB
0.0001% 5.30dB

Peak 532dB
27.34 dBm
0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band7 16QAM BW=15MHz Channel=20825 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e s

05:38:14 PM Aug 28, 2025

L RE AC_| [ SENSEINT ALIGN AUTO |
Center Freq 2. Center Freq: 2.535000000 GHz
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

22.33 dBm
46.04 % at 0dB

10.0% 2.76 dB
1.0% 4.46 dB
0.1 % 5.14dB
0.01 % 5.27 dB
0001% 5.33dB
0.0001% S5.35dB

Peak 5.35dB
27.68 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band7 16QAM BW=15MHz Channel=21100 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

Average Power Gaussian

21.67 dBm
44.71 % at 0dB

10.0% 2.80dB
1.0% 5.02dB
0.1% 6.06 dB
0.01% 6.20 dB
0001% 6.23dB
0.0001% 6.25dB

Peak 6.29 dB
27.96 dBm
0.0001 %

Info BW 25.000 MHz

X RL RF [500 AC | | [ SENSE:INT] ALIGN AUTO | 05:38:22 PM Aug 28, 2025
Center Freq 2.562500000 GHz Center Freq: 2.562500000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

MSG % STATUS

Band7 16QAM BW=15MHz Channel=21375 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

05:38:31 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 2.510000000 GHz

0 AC |
Center Freq 2.510000000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.13 dBm
46.73 % at 0dB

10.0% 2.78 dB

1.0% 4.39 dB
0.1 % 5.05dB
0.01 % 5.12dB
0001% S5.15dB
0.0001% S5.17dB

Peak 5.18 dB
27.31 dBm

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band7 16QAM BW=20MHz Channel=20850 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

Average Power

22.51 dBm
45.65 % at 0dB

10.0% 2.68dB
1.0% 4.40 dB
0.1% 5.28 dB
0.01% 5.43 dB
0001% S.46dB
0.0001% 5.48dB

Peak 565dB
28.16 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

X RL RF 0 AC | | [ SENSE:INT] ALIGN AUTO | 05:38:38 PM Aug 28, 2025
Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

MSG % STATUS

Band7 16QAM BW=20MHz Channel=21100 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

05:38:44 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 2.560000000 GHz

0 AC |
Center Freq 2.560000000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

21.52 dBm
44.07 % at 0dB

10.0% 2.81dB
1.0% 4.93 dB
0.1 % 5.76 dB
0.01 % 6.03 dB
0.001% 6.06dB
0.0001 % 6.07dB

Peak 6.15dB
27.67 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band7 16QAM BW=20MHz Channel=21350 RB Size=1 Position=#0
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Report No.: SSP25070404-5E

Page 22 of 46

Occupied bandwidth
Band Bandwidth UL RB RB Modulation 99% OBW -26dB EBW Verdict
(MHz) Channel Size Position (MHz) (MHz)

Band7 5 20775 25 #0 QPSK 4.508 4.897 PASS
Band7 5 21100 25 #0 QPSK 4.506 4.895 PASS
Band7 5 21425 25 #0 QPSK 4.523 4.883 PASS
Band7 5 20775 25 #0 16QAM 4.528 5.481 PASS
Band7 5 21100 25 #0 16QAM 4.567 5.333 PASS
Band7 5 21425 25 #0 16QAM 4.524 5.45 PASS
Band7 10 20800 50 #0 QPSK 8.97 9.698 PASS
Band7 10 21100 50 #0 QPSK 8.969 9.685 PASS
Band7 10 21400 50 #0 QPSK 9.036 9.805 PASS
Band7 15 20825 75 #0 QPSK 13.483 14.578 PASS
Band7 15 21100 75 #0 QPSK 13.435 14.529 PASS
Band7 15 21375 75 #0 QPSK 13.486 15.101 PASS
Band7 20 20850 100 #0 QPSK 17.95 19.325 PASS
Band7 20 21100 100 #0 QPSK 17.884 19.207 PASS
Band7 20 21350 100 #0 QPSK 18.011 19.484 PASS
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 01:49:51 AM Aug 12, 2025
Center Freq 2.502500000 GHz Center Freq: 2.502500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.64 dB
Ref 40.00 dBm

] [ I I Y I R
oo ]
i I N RN YOS VY SO NSO VISV VN I N

[ I I A I N I YO N N

#VBW 300 kHz

Occupied Bandwidth Total Power 28.8 dBm
4.5081 MHz

Transmit Freq Error 6.527 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.897 MHz x dB -26.00 dB

I MSG % STATUS

Band7 QPSK BW=5MHz Channel=20775 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF [500 ac | | SENSE:INT ALIGN AUTO | 01:49:57 AM Aug 12, 2025
Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.65 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 27.7 dBm
4.5065 MHz

Transmit Freq Error 4.450 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.895 MHz x dB -26.00 dB

I MSG % STATUS

Band7 QPSK BW=5MHz Channel=21100 RB Size=25 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 01:50:03 AM Aug 12, 2025
Center Freq 2.567500000 GHz Center Freq: 2.567500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.69 dB
10 dBidiv Ref 40.00 dBm

] [ I I Y A R
---EMMMMI---

#VBW 300 kHz

Occupied Bandwidth Total Power 28.1 dBm
4.5234 MHz

Transmit Freq Error 16.246 kHz % of OBW Power 99.00 %

x dB Bandwidth 4.883 MHz x dB -26.00 dB

I MSG % STATUS

Band7 QPSK BW=5MHz Channel=21425 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 01:50:08 AM Aug 12, 2025
Center Freq 2.505000000 GHz Center Freq: 2.505000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.64 dB
Ref 40.00 dBm

#VBW 620 kHz

Occupied Bandwidth Total Power 28.3 dBm
8.9704 MHz

Transmit Freq Error 3.217 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.698 MHz x dB -26.00 dB

I MSG % STATUS

Band7 QPSK BW=10MHz Channel=20800 RB Size=50 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 01:50:14 AM Aug 12, 2025
Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.65 dB
Ref 40.00 dBm

#VBW 620 kHz

Occupied Bandwidth Total Power 27.5 dBm
8.9691 MHz

Transmit Freq Error 13.954 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.685 MHz x dB -26.00 dB

I MSG % STATUS

Band7 QPSK BW=10MHz Channel=21100 RB Size=50 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 01:50:20 AM Aug 12, 2025
Center Freq 2.565000000 GHz Center Freq: 2.565000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.68 dB
Ref 40.00 dBm

#VBW 620 kHz

Occupied Bandwidth Total Power 27.7 dBm
9.0360 MHz

Transmit Freq Error -2.852 kHz % of OBW Power 99.00 %

x dB Bandwidth 9.805 MHz x dB -26.00 dB

I MSG % STATUS

Band7 QPSK BW=10MHz Channel=21400 RB Size=50 Position=#0
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ww Keysight Spectrum Ana\yzer Occupled BW |i”£||ﬁl
RL RF [ 500 AC | | SENSE:INT ALIGN AUTO | 01:50:26 AM Aug12, 2025
Center Freq: 2.507500000 GHz Radic Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.64 dB
Ref 40.00 dBm

#VBW 910 kHz

Occupied Bandwidth Total Power 28.5 dBm
13.483 MHz

Transmit Freq Error 9.739 kHz % of OBW Power 99.00 %

x dB Bandwidth 14.58 MHz x dB -26.00 dB

I MSG % STATUS

Band7 QPSK BW=15MHz Channel=20825 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 01:50:32 AM Aug 12, 2025
Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.65 dB
Ref 40.00 dBm

pu AR
-I- -I-

#VBW 910 kHz

Occupied Bandwidth Total Power 27.7 dBm
13.435 MHz

Transmit Freq Error 35.122 kHz % of OBW Power 99.00 %

x dB Bandwidth 14.53 MHz x dB -26.00 dB

I MSG % STATUS

Band7 QPSK BW=15MHz Channel=21100 RB Size=75 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 01:50:38 AM Aug 12, 2025
Center Freq 2.562500000 GHz Center Freq: 2.562500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.68 dB
Ref 40.00 dBm

1 I I I Y A
4 - [k ]

#VBW 910 kHz

Occupied Bandwidth Total Power 27.9 dBm
13.486 MHz

Transmit Freq Error 13.946 kHz % of OBW Power 99.00 %

x dB Bandwidth 15.10 MHz x dB -26.00 dB

I MSG % STATUS

Band7 QPSK BW=15MHz Channel=21375 RB Size=75 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF [500 ac | | SENSE:INT ALIGN AUTO | 01:50:45 AM Aug 12, 2025
Center Freq 2.510000000 GHz Center Freq: 2.510000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.64 dB
Ref 40.00 dBm

#VBW 1.2 MHz

Occupied Bandwidth Total Power 28.5 dBm
17.950 MHz

Transmit Freq Error 15.801 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.33 MHz x dB -26.00 dB

I MSG % STATUS

Band7 QPSK BW=20MHz Channel=20850 RB Size=100 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 01:50:51 AM Aug 12, 2025
Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.65 dB
Ref 40.00 dBm

] [ N I I I [N A R
o I A N I N N NN I AN BN N
N A Y I N I YO N NN

#VBW 1.2 MHz

Occupied Bandwidth Total Power 27.7 dBm
17.884 MHz

Transmit Freq Error 49.462 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.21 MHz x dB -26.00 dB

I MSG % STATUS

Band7 QPSK BW=20MHz Channel=21100 RB Size=100 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 01:50:57 AM Aug 12, 2025
Center Freq 2.560000000 GHz Center Freq: 2.560000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.68 dB
Ref 40.00 dBm

#VBW 1.2 MHz

Occupied Bandwidth Total Power 27.9 dBm
18.011 MHz

Transmit Freq Error -5.357 kHz % of OBW Power 99.00 %

x dB Bandwidth 19.48 MHz x dB -26.00 dB

I MSG % STATUS

Band7 QPSK BW=20MHz Channel=21350 RB Size=100 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 05:38:53 PM Aug 28, 2025
Center Freq 2.502500000 GHz Center Freq: 2.502500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.64 dB
Ref 40.00 dBm

] [ Y A R
% N N I N D N

#VBW 300 kHz

Occupied Bandwidth Total Power 28.8 dBm
4.5275 MHz

Transmit Freq Error 6.029 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.481 MHz x dB -26.00 dB

I MSG % STATUS

Band7 16QAM BW=5MHz Channel=20775 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 05:39:00 PM Aug 28, 2025
Center Freq 2.535000000 GHz Center Freq: 2.535000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.65 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 29.0 dBm
4.5665 MHz

Transmit Freq Error 2.402 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.333 MHz x dB -26.00 dB

I MSG % STATUS

Band7 16QAM BW=5MHz Channel=21100 RB Size=25 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 05:39:06 PM Aug 28, 2025
Center Freq 2.567500000 GHz Center Freq: 2.567500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.69 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 29.4 dBm

4.5240 MHz

Transmit Freq Error -1.299 kHz % of OBW Power 99.00 %
x dB Bandwidth 5.450 MHz x dB -26.00 dB

I MSG % STATUS

Band7 16QAM BW=5MHz Channel=21425 RB Size=25 Position=#0
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Page 31 of 46

Band edge
Band Bandwidth UL RB RB Modulation Spur Freq Spur Level Limit Verdict
(MHz) Channel Size Position (MHz) (dBm) (dBm)

Band7 5 20775 25 #0 QPSK 2498.75 -16.69 -10 PASS
Band7 5 21425 25 #0 QPSK 2571.27 -12.31 -10 PASS
Band7 5 20775 25 #0 16QAM 2498.98 -18.41 -10 PASS
Band7 5 21425 25 #0 16QAM 2571.02 -17.7 -10 PASS
Band7 10 20800 50 #0 QPSK 2495.76 -21.11 -13 PASS
Band7 10 21400 50 #0 QPSK 2571.07 -14.28 -10 PASS
Band7 15 20825 75 #0 QPSK 2495.82 -20.74 -13 PASS
Band7 15 21375 75 #0 QPSK 2575.03 -16.95 -13 PASS
Band7 20 20850 100 #0 QPSK 2495.63 -23.03 -13 PASS
Band7 20 21350 100 #0 QPSK 2575.42 -20.91 -13 PASS
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s Keysight Spectrum Analyzer - Spurious Emissions |i”£"ﬁl
w RL RF 500 AC SENSE:INT] ALIGN AUTO 01:51:05 AM Aug 12, 2025
Center Freq: 2.560000000 GHz Radic Std: None
—p~ Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.64 dB
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq | RBW | Frequency |Amp||tude | |AL|m|t

- 24940 Ghz

2 4CI4U GHz

MSG % STATUS

Band7 QPSK BW=5MHz Channel=20775 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i||ﬁl
l’l RL RF 500 AC SENSE:INT| ALIGN AUTO 01:51:13 AM Aug 12, 2025
Center Freq: 2.560000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | Start Freq | Stop Freq |RBW | Frequency | Amplitude | | ALimit
-- 100.0kHz [2567416667 GHz [7.501dBm | |42508 |
2 [25700GHz 257106Hz | 2570011667 GHz |-2341dBm | |4341B |
2571266867 GHz|-1231dBm | | 230548 |
4 |257500H 257600H: | z|2575036667 GHz|-28.16dBm | | 151608 |
---

MSG % STATUS

Band7 QPSK BW=5MHz Channel=21425 RB Size=25 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions
l’] RL RF 500  AC SENSE:INT] ALIGN AUTO
Center Freq: 2.560000000 GHz
—p~ Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 6.64 dB
Ref 30.00 dBm

Spur |Range | StartFreq | StopFreq | RBW | Frequency |Amp||tude
2 47‘30 GHz 2.4@[! 0

o00 G| 156906m | |8

1
2
3
I

4 |2 24990 GHz 25000 GHz 24CiClCi 567 GHz| 26.19 dBm 1b1CidEl
5[5 [25000GHz [25125GHz [200.0 kHz [2502437500 GHz [7.728 dBm | | -42.27 dB

==
01:51:20 AM Aug 12, 2025
Radio Std: None

Radio Device: BTS

MSG % STATUS

Band7 QPSK BW=10MHz Channel=20800 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions
l’] RL RF 500 AC SENSE:INT| ALIGN AUTO
Center Freq: 2.560000000 GHz
—p~ Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Spur | Range | Start Freq | Stop Freq G | Frequency | Amplitude | | ALimit

-- 200.0 kHz 0GHz[7.155dBm | |-4264dB

2 [25700GHz 257106Hz |

] : 333GHz|-1428dBm | |-4.275dB
4 4 |257500H. |25800GHz | GHz|1811dBm | 510608 |
5[5 [25800GHz |2.5950 GHz [1.000 MHz | 2 580200000 GHz| 36.31dBm | [ 11.31dB

[ e s
01:51:27 AM Aug 12, 2025
Radio Std: None

Radio Device: BTS

MSG % STATUS

Band7 QPSK BW=10MHz Channel=21400 RB Size=50 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions |i”£"ﬁl
w RL RF 500 AC SENSE:INT] ALIGN AUTO 01:51:34 AM Aug 12, 2025
Center Freq: 2.560000000 GHz Radic Std: None
—p~ Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.64 dB
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq | RBW | Frequency | Amplitude | | A Limit

1 _-
2 50 G 4960 774
3 60 49 | 1865dBm | | B8654aB |
4 3 3 2475dBm | [1475dB

0 7606dBm | | 423948

MSG % STATUS

Band7 QPSK BW=15MHz Channel=20825 RB Size=75 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i||ﬁl
l’l RL RF 500 AC SENSE:INT| ALIGN AUTO 01:51:41 AM Aug 12, 2025
Center Freq: 2.560000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | Start Freq | Stop Freq | RBW | Frequency |Amp||tude | |AL|m|t
(R T T T LT T ST T —
2 pamau oo [moks puosemoi wen | ome
) Gz|-1473dBm | [4731dB |
_ Glz|1695dBm | |39s0dB |
--_ 258 GHz|4108dBm | 1608dB

MSG % STATUS

Band7 QPSK BW=15MHz Channel=21375 RB Size=75 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions |i”£"ﬁl
w RL RF 500 AC SENSE:INT] ALIGN AUTO 01:51:49 AM Aug12, 2025
Center Freq: 2.560000000 GHz Radic Std: None
—p~ Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.64 dB
Ref 30.00 dBm

Spur | Range | Start Freq | Stop Freq | RBW | Frequency | Amplitude | | A Limit
33GHz|-4445dBm | |-19458 |
GHz|-2303dBm | [1003dB |
Ghz|2147dBm | |M47d8 |
GHz|2559dBm | |155¢d8 |
GHz|7182dBm | 42828

MSG % STATUS

Band7 QPSK BW=20MHz Channel=20850 RB Size=100 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i||ﬁl
l’l RL RF 500 AC SENSE:INT| ALIGN AUTO 01:51:57 AM Aug 12, 2025
Center Freq: 2.560000000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur |Range | StartFreq | StopFreq |RBW | Frequency | Amplitude | | ALimit
---
- ) Ghz|-2325dBm | [-1325dB |
E ) Gtz|-1842dBm | [8421dB |
4 - ] ] GHz ,2(: 9 dEsm EZ u17 dB
--_ 2500108333 GHz|-4698dBm | 21988 |

MSG % STATUS

Band7 QPSK BW=20MHz Channel=21350 RB Size=100 Position=#0
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s Keysight Spectrum Analyzer - Spurious Emissions |i”£"ﬁl
w RL RF 500 AC SENSE:INT] ALIGN AUTO 05:39:57 PM Aug 28, 2025
Center Freq: 2.567500000 GHz Radic Std: None
—p~ Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.64 dB
Ref 30.00 dBm

Spur | Range | Start Freq | StopFreq |RBW | Frequency |Amp||tude | |AL|m|t

- 24940 Ghz

2 4CI4U GHz

4 | [B4068 0|
- f0.15 66
8606dBm __| _|.4130dB

MSG % STATUS

Band7 16QAM BW=5MHz Channel=20775 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Spurious Emissions |i”i||ﬁl
l’l RL RF 500 AC SENSE:INT| ALIGN AUTO 05:40:05 PM Aug 28, 2025
Center Freq: 2.567600000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB Radio Device: BTS

Spur | Range | Start Freq | Stop Freq |RBW | Frequency | Amplitude | | ALimit
-- 100.0kHz [25 GHz[g841dBm | |4116aB |
2 [25700GHz 257106Hz | ) Gz|-2162dBm | |-#162d8 |
E : Gliz|A770dBm | |76%8dB |
4 |257500H 257600H: | z|2575248333 GHz | -31.28dBm | | 18268 |
-- 2576190000 Gtz | 3493dBm | @358 |

MSG % STATUS

Band7 16QAM BW=5MHz Channel=21425 RB Size=25 Position=#0
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Out-of-band emissions

Band Bandwidth UL RB RB Modulation Spur Freq Spur Level Limit Verdict
(MHz) Channel Size Position (MHz) (dBm) (dBm)
Band7 5 20775 25 #0 QPSK 25406.69 -35.77 -25 PASS
Band7 5 21100 25 #0 QPSK 25299.59 -35.46 -25 PASS
Band7 5 21425 25 #0 QPSK 25376.09 -35.57 -25 PASS
Band7 5 20775 25 #0 16QAM 24848.24 -35.09 -25 PASS
Band7 5 21100 25 #0 16QAM 25330.19 -35.83 -25 PASS
Band7 5 21425 25 #0 16QAM 26297.28 -35.2 -25 PASS
Band7 10 20800 50 #0 QPSK 26464.94 -34.75 -25 PASS
Band7 10 21100 50 #0 QPSK 26336.8 -35.71 -25 PASS
Band7 10 21400 50 #0 QPSK 25861.86 -35.12 -25 PASS
Band7 15 20825 75 #0 QPSK 25365.89 -35.64 -25 PASS
Band7 15 21100 75 #0 QPSK 25389.48 -36.03 -25 PASS
Band7 15 21375 75 #0 QPSK 26348.91 -35.98 -25 PASS
Band7 20 20850 100 #0 QPSK 26261.58 -35.22 -25 PASS
Band7 20 21100 100 #0 QPSK 25364.61 -35.88 -25 PASS
Band7 20 21350 100 #0 QPSK 26338.08 -35.56 -25 PASS
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Amplitude (dBm)

Amplitude (dBm)

Page 39 of 46

Start9 kHz

Range

SpurFreq
(MHz)

0.009

0.15

721.24625

254066875

Stop 26500.000 MHz

Spur Level
(dBm)
51.02
51.37
55.72
35.77

d7 QPSK BW=5MHz Channel=20775 RB Size=25 Position=#0

Start9 kHz

Range

SpurFreq
(MHz)
0.009229125
0.1514325
913.4275
25299 5875

Stop 26500.000 MHz

Spur Level
(dBm)
-48.94
5313
5545
-35.46

Band7 QPSK BW=5MHz Channel=21100 RB Size=25 Position=#0
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Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009 -46.72
0.1604475 50.8
429.71275 55.37
25376.0875 -35.57

d7 QPSK BW=5MHz Channel=21425 RB Size=25 Position=#0

Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.0095358 50.18
0.15820875 52.12
973.5675 -56.84
26464 9375 3475

RB Size=50 Position=#0
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Amplitude (dBm)

Amplitude (dBm)

5070404-5E
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Start9 kHz

Range

SpurFreq
(MHz)

0.009222075

0.15

941.994

26336.8

Stop 26500.000 MHz

Spur Level
(dBm)
-49.21
-49.35
56.16
3571

7 QPSK BW=10MHz Channel=21100 RB Size=50 Position=#0

Start9 kHz

Range

SpurFreq
(MHz)
0.005052875
0.15
976.3805
25861.8625

Stop 26500.000 MHz

Spur Level
(dBm)
-48.58
-50.32
56.13
-35.12

RB Size=50 Position=#0
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Amplitude (dBm)

Amplitude (dBm)
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Start9 kHz

Range

SpurFreq
(MHz)
0.009764925
0.1574625
663.992
25365.8875

Spur Level
(dBm)
-49.2
-49.54
56.3
-35.64

7 QPSK BW=15MHz Channel=20825 RB Size=75 Position=#0

Stop 26500.000 MHz

Start9 kHz

Range

SpurFreq
(MHz)
0.0098037

0.15
410.02175
25389.475

Spur Level
(dBm)
-48.25
516
-56.76
-36.03

Hz Channel=21100 RB Size=75 Positi

Stop 26500.000 MHz
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Amplitude (dBm)

Amplitude (dBm)

5070404-5E

Page 43 of 46

Start9 kHz

Range

SpurFreq
(MHz)
0.01017735
0.15
390.355
263489125

Stop 26500.000 MHz

Spur Level
(dBm)
4721
-49.67
56.17
-35.98

7 QPSK BW=15MHz Channel=21375 RB Size=75 Position=#0

Start9 kHz

Range

QPSK BW=20MHz Channel=

SpurFreq
(MHz)
0.009
0.1544775
462.135
26261575

Stop 26500.000 MHz

Spur Level
(dBm)
50.41
51.29
-56.33
35.22

0850 RB Size
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Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.00904935 -49.04
0.15074625 50.32
878.87125 -56.05
253646125 -35.88

Band7 QPSK BW=20MHz Channel=21100 RB Size=100 Position=#0

Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.00979665 -48.56
0.1514925 -49.64
859,54 56.11
26338.075 -35.56

QPSK BW=20MHz Channel=21350 RB Size
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Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.00983895 -48.02
0.1514925 52.33
369.33025 -55.67
24848 2375 -35.09

Band7 16QAM BW=5MHz Channel=20775 RB Size=25 Position=#0

Amplitude (dBm)

Start9 kHz Stop 26500.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009158625 -48.53
0.16417875 5157
943.837 -56.25
25330.1875 -35.83

Band7 16QAM BW=5MHz Channel=21100 RB Siz
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Start9 kHz Stop 26

Range Start Stop SpurFreq Spur Level Limnit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm})
0.009 0.15 009059925 -47.
0.15 30
30 1000
1000 26500 1000

Band7 16QAM BW=5MHz Channel=21425 RB Size=25 Position=#0




